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TEST REPORT
Applicant . 1Adea Corporation
Manufacturer . 1Adea Corporation
Product :  Digital Signage Media Appliance
FCCID : Y9E-IAD16005E
(A) Model No. : IAD-16005E
(B) Test Voltage : DC 12V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC CFR 47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2020
KDB 558074 D01v05

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to confirm comply with
all the FCC Part 15 Subpart C requirements. The test results are contained in this test report and Audix
Technology (Shenzhen) Co., Ltd. is assumed full responsibility for the accuracy and completeness of these
tests. Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant with the
FCC requirements. This report contains data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to single evaluation of one sample of above mentioned product and shall not be
reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd..

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : May.30~Jun.08, 2022 Report of date: Jul.18, 2022
Prepared by : M’B(x ZA a0 Reviewed by : 4(/"‘”’/} W
Mia Zhao/ Assistant Sunny b/ Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT has been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS

FCC Part 15: 15.209
i issi PASS

Radiated Emission FCC Part 15: 15.205
Band Edge Compliance FCC Part 15: 15.247(d) PASS
Conducted spurious emissions FCC Part 15: 15.247(d) PASS
6dB Bandwidth FCC Part 15: 15.247(a)(2) PASS
Peak Output Power FCC Part 15: 15.247(b)(3) PASS
Power Spectral Density FCC Part 15: 15.247(e) PASS
Antenna requirement FCC Part 15: 15.203 PASS

Note: Measurement uncertainty affection to the result is considered, the EUT is technically
compliant with standard requirements.
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant

IAdea Corporation

Applicant Address

3F, No. 21, Lane 168, Xingshan Road, Neihu Dist. Taipei, 114
Taiwan

Manufacturer IAdea Corporation
Manufacturer Address 3F, No. 21, Lane 168, Xingshan Road, Neihu Dist. Taipei, 114
Taiwan
Product Digital Signage Media Appliance
Model No. IAD-16005E
FCC ID Y9E-IAD16005E
Adapter Manufacturer: Channel Well Technology
M/N: 2AAJ018FC
Input: 100-240V~50/60Hz, 0.6A
Output: DC 12.0V, 1.5A, 18.0W
DC Cable: Unshielded, Detachable, 1.8m
Sample Type

Prototype production

Date of Receipt

May.27,2022

Date of Test

May.30~Jun.08, 2022

Remark: This report only for WIFI 2.4GHz.
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2.2.Feature of Equipment Under Test

Product Feature & Specification

Product Digital Signage Media Appliance
Model No. IAD-16005E
Radio IEEE802.11 a/b/g/n/ac
X] Commercial Power AC 100 ~ 240V
Power Source X] External Power Source DC 12V
[ ] Lithium battery DC V, mAh
[ ] UM battery DCV

2.4GHz Wi-Fi

Support Modes

802.11b/g/n20

Frequency Range

2412-2462MHz

Type of Modulation

802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK

Data Rate

802.11b: 1/2/5.5/11 Mbps;
802.119: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps

Channel Separation 5MHz
5GHz Wi-Fi
Support Modes 802.11a/n20/n40/ac20/ac40/ac80

Frequency Range

5180-5240MHz, 5745-5825MHz

Type of Modulation

802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM

Data Rate

802.11a: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 150Mbps;
802.11ac: up to 433Mbps

Channel Separation

SMHz

Antenna System

Type of Antenna

External rod Antenna

Antenna Peak Gain

Wifi 2.4G: 1.79dBi
Wifi 5G Band1: 4.44dBi
Wifi 5G Band4: 4.54dBi
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2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A acer Z0W NVX7C
1. Notebook
USB Cable: Shielded, Detachable, 1.0m

2.4.Block diagram of connection between the EUT and simulators

Notebook EUT

(EUT: Digital Signage Media Appliance)

2.5.Test Information

A special test software (Ampak RFTeatTool, VER: 7.0) was used to control EUT work in
Continuous TX mode(The duty cycle of the test signal is 100%), and select test channel, wireless
mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mbps)(see Note) (MHz)
1 Low :CH1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
MCSO0 Low :CH1 2412
IEEE 802.11n HT20 MCSO0 Middle: CH6 2437
MCSO0 High: CH11 2462
Note: According exploratory test, EUT will have maximum output power in those
data rate, so those data rate were used for all test.
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2.6. Test Facility
Site Description

Name of Firm

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Certificated by ISED, Canada
Company Number: 5183A
CAB identifier: CN0034
Valid Date: Mar.31, 2023

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2023

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2023

2.7.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

2.6dB(150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.4dB(30~200MHz, Polarization: H)
3.6dB(30~200MHz, Polarization: V)
3.0dB(200M~1GHz, Polarization: H)
3.2dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test
in 3m chamber(1GHz-25GHz)

4.6dB(1~6GHz, Distance: 3m)

4.8dB(6~25GHz, Distance: 3m)

Uncertainty for Radiated Spurious
Emission test in RF chamber

3.7dB(30MHz~1000MHz)

3.3dB(1~26.5GHz)

Uncertainty for Conduction Spurious

e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 1%
Uncertainty for test site temperature and 0.6C
humidity 3%
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. Cal.

Interval
1 1# Shielding Room AUDIX N/A N/A May.17,18 | 5 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 | Apr.07,22 | 1 Year
3 L.I.S.N.#1 Rohde & Schwarz ENV216 102160 | Oct.09,21 | 1 Year
4. AM.N Kyoritsu KNW-403D | 8-1750-2 | Apr.06,22 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.06,22 | 1 Year
6 Terminator Hubersuhner 50Q No.2 Apr.06,22 | 1 Year

EMCCFD300-
7 RF Cable EMCI BM-NM-2000 190422 | Apr.06,22 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver ~| EUT Peripheral
80cm
0.8m
E| LISN#1 AMN H

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(nV) dB(nV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I1.S.N.) (dB) + Cable Loss (dB)+Reading (Receiver)

(dBuV)

|||-

Audix Technology (Shenzhen) Co., Ltd.
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Digital Signage Media Appliance (EUT)

Model No. : IAD-16005E
Serial No. :N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

3.5.0perating Condition of EUT

3.5.1. Setup the EUT as shown as Section 3.2.
3.5.2. Turn on the power of EUT.

3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power Via
AC unit connected to the power mains through a line impedance stabilization network (L.1.S.N.
#1). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10 on Conducted Emission
Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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Data: 2 : EXV1#CE2022 Report DataiG iR BEAIZ2205081.EM6 (4) Data: 1 211#CE2022 Report DataiGAEEAIZ2205081.EM6 (4)
ggLevel (dBuv) Date: 2022-06-08 o Level (dBuV) Date: 2022-06-08
70 70
c ce [
60 PART 15 60 FCC PART 15
cc 1 G cc 1 G
50 FCC PART 15 € (AVG) 50 FCC PART 15 € (AVG)
2 6
3 38
40 T 40 T4 5
30 30
20 20
10 10
0.15 0.5 1 2 5 10 20 30 0.15 0.5 1 2 10 20 30
Frequency (MHz) Frequency (MHz)
site no :1# Conduction Data Ho z gite no :1# Conduction Data Mo
Dis./Lisn 12021 ENVZ16-L LISN phase: Dis./Lisn 12021 ENV2Z16-N LISN phase:
Limit :FCC PART 15 C Limit :FCC PART 15 C
Enw./Ins. 125.1%C/54% Engineer :Evan Env./Ins. 125.1%C/54% Enginesr :Evan
Power Rating :AC 120V/S0Hz Power Rating :AC 120V/50Hz
Test Mode 1WIFIZ.4G Tx Mode Test Hode 1WIFIZ.4G Tx Mode
LISN Cable Emission LISH Cable Emission
No Freq Facter loss  Reading Level Limits HMargin Remark No Freq Facter loss  Reading level Limits HMargin Rewark
(MHz)  (dE) (dE)  (dBuv) (dBuV]  (dBuv) (dE} (HHz)  {dE) (dE)  (dBuv) (dBuV]  (dBuv) (dE}
1 0.154  5.50 0.01 34.78 44.29 £5.78  21.43 oF 1 0.150  10.00 0.01 32.40 4z.21 £6.00  23.59 oF
2z 0.174  9.s0 0.01 33.07 4z.58 64.77  22.13 oF 2z 0.306 10.04 0.01 27.30 37.35 60.08  22.73 oF
3 0.206  5.50 0.01 30.47 35.98 £3.36  23.38 oF 3 1.426 10,20 0.0z 25.43 35.71 56.00  20.z9 oF
4 0.310  9.50 0.01 27.11 36.62 59.97  23.35 oF 4 1.898 10.20 0.03 27.12 37.35 56.00  1B.65 oF
5 9.011  5.60 0.06 29.37 35.03 £0.00  20.97 oF 5 3.565 10.20 0.03 27.08 37.32 56.00  18.68 oF
6 10.233  9.60 0.06 z9.02 38.68 60.00  21.32 oF 6 8.554 10.20 0.05 31.20 41.25 60.00  18.55 oF

Femarks: 1.Emission Level=LISN Factor+Cakle Loss+Reading.
Z.If the average limit is met when using & quasi-peak devector.
the EUT shall be desmed to mest both limits and measurement
with average detector is unnecessary.

Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using & quasi-peak devector.
the EUT shall be desmed to mest hboth limits and measurement
with average detector is unnecessary.
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4. RADIATED EMISSION TEST

4.1.Test Equipments

4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.02,22 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104051 Apr.06,22 | 1 Year
4, EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.06,22 | 1 Year
5. Amplifier HP 8447D 2944A11159 | Apr.06,22 | 1 Year
6. T”'"E;]?err?r?:ba”d SCHWARZBECK | VULB 9168 710 Dec.13,21 | 1 Year
7. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 0Oct.09,21 | 1 Year
8. Coaxial Switch Anritsu MP59B 6201397223 | Apr.06,22 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
4.1.2. For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.14,22| 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18| 5 Year
3. Signal Analyzer  |Rohde & Schwarz FSV30 104051 Apr.06,22| 1 Year
4, Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.26,21 | 1 Year
5. Amplifier Agilent 83017A MY53270084 |Oct.09,21| 1 Year
EMC104-SM-
6. RF Cable EMCI SM-15000 190407 Jul.14,21 | 1 Year
7. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3.0m

2.0m(L)*1.0m(W)*0.8m(H) _,,

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Coaxial Switch | [ AMP

|| Spectrum Analyzer |

PC System

[
Receiver

For frequency range 1GHz-2

S5GHz

Full-anechoic 3m Chamber

3m

[|:]<

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

1.0m(L)*1.0m(W)*1.5m(H) —|| TURN TABLE | 1.5m
ABSORBER (Styrene) '
(30cm maximum)
— - =
AMP | |Spectrum Analyzer| | PC System -

Audix Technology (Shenzhen) Co., Ltd.
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4.3.Radiated Emission Limits

4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)

Above 1000 3 54.0 dB(uV)/m (Average)

Remark : (1) Emission Level (dBuV/m) = Reading (Receiver) (dBuV) + Antenna Factor

(dB/m) + Cable Loss (dB)

Emission Level (dBuV/m) = Reading (Spectrum) (dBuV) + Antenna Factor
(dB/m) — Amp Factor (dB) + Cable Loss (dB)(above 1000MHz)
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-9.2
420725 - 420775 73-74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8-75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions,
or comply with 15.209 limits.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: Y9E-IAD16005E

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1. Digital Signage Media Appliance (EUT)

Model No. : IAD-16005E
Serial No. :N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx(WiFi 2.4GHz) mode

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated 360
degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI C63.10
regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESRY7) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22093 Page 16 of 80
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FCC ID: Y9E-IAD16005E

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.
Note 1: For emissions above 1GHz, if peak level comply with average limit, then the average

level is deemed to comply with average limit.
Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Duty cycle

e KEysight Spectrum Analyzer - Swept SA

[ SEN

NSE:INT] | ALIGN AUTO  [11:21:06 AMJun 08,2022

PNO: Fast ~—»— 1rig: Free

IFGain:Low #Atten: 20 dB

Avg Type: RMS Marker
Run

Ref Offset 11 dB
Ref 20.00 dBm

Center 2.412000000 GHz

#VBW 8.0 MHz*

Sweep 100.0 ms (1001 pts)

Note: The duty cycle of the test signal is =98%.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 30MHz~1GHz

Data: 1
ooLevel (dBuim)

File: E\2022 Report DataG \aEHE A 172205081.EM6 (1)

Date: 2022-06-08

72.0]
64.0]
56.0|

48.0]

FCCPART 15 -C{3M)
réﬂB

4[I.[I—‘

32.0f
24.0
16.0]
8.0
30 224, 418, 612, 806, 1000
Frequency (MHz)
Site no. 3m Chaber Data no. 1
Dis. / int. 3w 2021 VULBS168-710 Ant. pol. : HORIZONTAL
Limit FCC PART 15 ¢ ([3H)
Env. / Ins. 23.6%C/a8% Engineer Aoel
Test Hode : WIFI 2.4G Tx Mode
Ant.  Cable Emission
No Freq. Factor  Loss Reading  Level Limirs Margin Remark
(MHz) (dB/m) (dB)  (dBuV) (dBuV/m)  (dBu¥/m) (B}
1 §5.2z0  19.90 0.77 6.35  27.02 40.00  1z.98 QP
2 118.270  16.41 1.09 7.29  24.79 43.50  18.71 QF
3 164.830  19.45 1.29 8.96  29.70 43.50  13.80 QP
4 215.270  17.47 1.49  10.10  28.06 43.50  12.44 QF
5 238.550 18.02 1.53  17.12  36.67 46.00 2.33 QP
6 375.320 21.46 1.98 7.77  31.18 46.00  12.81 QF

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE helow the official

limit are not reported.

Data: 2

ooLevel (dBuvim)

File: E:2022 Report Data\G\aEHE A 172205081.EMB (1)
Date: 2022-06-08

72.0]
64.0]
56.0|

48.0]

4[I.[I—‘ ‘

FCCPART15-C(3M)
réﬂB

32.0 M
24.0
16.0]
8.0
30 224, 418, 612, 806, 1000
Frequency (MHz)
Site no. 3m Chadoer Data no. : 2
Dis. / int. Im 2021 VULES168-710 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 23.6%C/48% Engineer el
Test Hode : UIFI 2.4G Tx Hode
Aint.  Cable Emission
Mo. Freg. Factor Loss Reading Level Limirs Margin  Remark
(MHz) (dB/m) (dE)  (dBuV) (dBuV/m)  (dBuV/m) (dB)
1 31.940  19.10 0.66 1.16  30.92 40.00 9.08 P
2 54.250  19.98 0.77 8.31 29.06 40.00  10.94 [
3 119.240  16.45 1.10 4.69  22.24 43.50  21.26 P
4 150.280  19.70 1.21 5.49  26.40 43.50  17.10 [
5 242.430  18.12 1.52 9.57  29.23 46.00  16.77 P
6 600.360 26.00 2.59 1.69  30.28 46.00  15.72 [
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 1GHz~18GHz

Data: 25
Level (dBuVim)

File: F:12022 Report AEEE A 12220508 1-WIFIZ.4G.EMG (78) Data: 26 File: F:12022 Report AEEE A 12220508 1-WIFIZ.4G.EMG (78)

Date: 2022-05-31

Level (dBuVim) Date: 2022-06-01
108.0| 108.0| 4
96.0| 96.0|
84.0| 84.0|
'ART 15C PEAK
72.0| 72.0|
60.0| 60.0|
48.0| 48.0|
36.0| 36.0|
24.0| 24.0|
12.0 12.0
1000 1600. 00. 2800. 3400. 4000 1000 1600. 200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no 3m Chember Data mo. : 25 Site no. 3m Chember Data no.
Dis. / Ant. : 3m 2021 MCTD1Z09-3006 Ant. pol. : WERTICAL Dis. / Ant. : Im 2021 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins 23.8%C/53.5% Engineer : Allen Env. / Ins. 23.87C/53.5% Engineer : Allen
Test Hode 11b 2212MHz Tx Test Hode 11b 2212MHz Tx
Ant. Cable iwp  Emission int. Cable iwp  Emission
No. Freg. Factor Loss Reading factor Level  Limits  Margin Remark No. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz)  (dB/m) (dB)  (dBu¥) (dB)  {dBu¥/m) (dBuV/m)  (dE) (MHz)  (dB/m) (dB)  (dBu¥) (dB)  {dBu¥/m) (dBuV/m)  (dE)
1 2412.00 27.93  3.66 108.75 35.2% 105.10 —-—--=  ——-——— Peak 1 2412.00 27.93  3.66  107.75  35.2% 104.10 —-—--=  ——=——— Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

~Amp factor.

2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

~Amp factor.

2. The emission levels that are 20dB below the official
limit are not reported.

Data: 27 Fil
Level (dBuVim)

12022 Report ZEREA 17220508 1-WIFI2.4G.EM6 (78) Data: 28 File:

12022 Report ZEREA 17220508 1-WIFI2.4G.EM6 (78)

' Date: 2022.05-31

4zplevel (BuVim) Date: 2022-06-01
108.0 1 108.0 4
96.0 96.0
84.0 84.0
ART 15 PEAK ART 15C PEAK
720 720
60.0 60.0
8.0 W W 8.0 W
36.0 36.0
240 240
120 120
1000 1600, 00. 2800, 3400, 4000 1000 1600, 200. 2800, 3400, 4000
Frequency (MHz) Frequency (MHz)

Site no. 3t Chanier Data no. @ 27 Site no. 3t Chanier Data no. @ 28
Dis. / Ant. : 3m 2021 MCTD1Z0S-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAR Limit FCC PART 15C PEAR
Env. / Ins. : 23.87C/53.5% Engineer : Allen Env. / Ins. : 23.87C/53.5% Enginesr illen
Test Mode 11b z437MHz Tx Test Mode 11b 2437MHz Tx

Ant. Cable wp  Ewission int.  Cable wp  Ewission

No. Freg. Factor Loss —Reading factor Level Limits Margin Remark No. Freg. Factor Loss —Reading factor Level Limits Margin Remark

(MHz) (dB/m)  (dB)  (cdBu¥) (dB)  (dBuW/m) (dBWW/mi  (dB) (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBWW/mi  (dB)
1 2437.00 28.00 5.66 109.45 35.24 105.89 -—----  —————- Peak 1 2437.00 28.00 5.68 108.28  35.24 104.72  ----—-  —————— Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-lop factor.

2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-lop factor.

2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Da

29

1zpLevel (dBuVim)

File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)

Date: 2022-06-01

Data: 30

File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)

12pLevel (dBuVim) Date: 2022-05-31
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
72.0 72.0
60.0 60.0
48.0 48.0
36.0 36.0
24.0 24.0
12.0 12.0
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 28 Site no. 3m Chamber Data no. : 30
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. : 23.8%C/53.5% Engineer allen Env. / Ins. 3.8%C/53.5% Engineer allen
Test Mode 11b 2462MHZ Tx Test Mode 11b 2462MHZ Tx
Ant.  Cable iwp  Ewmission int.  Cable mp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB) (MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 2462.00 28.03 3.70 109.90  35.25 106.38 —-----  ———o—o Peak 1 2462.00 28.03 3.70 110.88  35.25 107.36 —----=  —--o—o Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
-Amp factor. -Amp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 31 File: F:12022 Report A 12220508 1-WIFI2.4G.EM6 (78) Data: 32

1

o Level (dBuVim)

Date: 2022-05-31

File: F:i2022 Report REREA 17220508 1-WIFI2.4G.EM6 (78)

4aplevel (dBuVim) Date: 2022-06-01
108.0 108.0 1

96.0 96.0

84.0 84.0

ART 15 PEAK ART 5C PEAK

720 720

60.0 60.0

48.0 il 48.0

36.0 36.0

240 240

120 120

1000 1600, 2200. 2800, 3400, 4000 1000 1600, 2200. 2800, 3400, 4000
Frequency (MHz) Frequency (MHz)

Site no. 3 Chamber Data no. @ 31 Site no. 3 Chamber Data no. 32

Dis. / Ant. £ 2021 MCTD120S-3006 Ant. pol. @ WERTICAL Dis. / Ant. £ 2021 MCTD120S-3006 Ant. pol. HORIZONTAL

Limit : FCC PART 15C PEAK Limit FCC PART 15C FEAR

Env. / Ins. 23.87C/53.5% Engineer : illen Env. / Ins. 23.B7C/53.5% Enginesr : Allen

Test Mode 11y 2412MHz Tx Test Mode 11y 2412MHz Tx

ant. Cable imp  Ewission int. Cable imp  Ewission
Na. Freqg. Factor Loss  Reading factor Level Limits  Margin Rewark Na. Freqg. Factor Loss  Reading factor Level Limits  Margin Remark
(MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB) (MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 2412.00 27.93  3.66 108.90  35.24 105.25 —-—-m=  ——-——o Peak 1 2412.00 27.93  3.66 106.61 35.24 102.96 —-—-m=  ——-——o Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lop factor. -lop factor.
2. The emission levels that are 20dB below the official 2

limit are not reported.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78) Data: 34 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-06-01
108.0 1 108.0 1
96.0 96.0
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
72.0 72.0
60.0 60.0
N e T e -
36.0 36.0
24.0 24.0
12.0 12.0
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 33 Site no. : 3m Chamher Data no. : 34
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11y 2437MHZ Tx Test Mode : 11y 2437MHZ Tx
Ant.  Cable iwp  Ewmission int.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB) (MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 2437.00 28.00 3.66  109.34  35.2& 105.78 ------  ——mo—o Peak 1 2437.00 28.00 3.66  106.55 35.2& 102.89  —---om  —mooeo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor. -Amp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 35 File: F:12022 Report A 12220508 1-WIFI2.4G.EM6 (78) Data: 36 File: F:12022 Report EHE A 12220508 1-WIFI2.4G.EM6 (78)
120-6vel (dBuV/m) Date: 2022-06-01 12pLevel (dBuVim) Date: 2022-05-31
108.0| 108.0|
96.0 96.0
84.0 84.0
ART 15C PEAK ART 15C PEAK
72.0 720
60.0 60.0
s RO 48
36.0 36.0
24.0 24.0
12.0 120
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data mo. : 35 Site no. : 3m Chamber Data no. £
Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23.B%C/53.5% Engineer : illen Env. / Ins. : 23.B7C/53.5% Enginesr : Allen
Test Mode : 1lg 2462MHz Tx Test Mode : 1lg 2462MHz Tx
int.  Cable mp  Emission int.  cable mp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remari No. Freq. Factor Loss  Reading  factor Level Limits Margin Remari
(MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB) (MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 z462.00 28.03  3.70  108.13  35.25 104.61  ———-o-  ———o—e Peak 1 2462.00 28.03  3.70  109.86  35.25 106.34 ——--—-  —————o Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lop factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lop factor.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Da

37

1zpLevel (dBuVim)

File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)

Date: 2022-05-31

Data: 38

File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)

12018vel (WBUVIM) Date: 2022-06-01
108.0 108.0
96.0 96.0
84.0 84.0
FCC PART 15C PEAK HCC PART 15C PEAK
72.0 720
60.0 60.0
48.0 48.0
36.0 36.0
24.0 240
12.0 12.0
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data mo. : 37 Site no. 3m Chamber Data no. : 38
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 3.8%C/53.5% Engineer allen Env. / Ins. 3.8%C/53.5% Engineer allen
Test Mode 11n20 2412MHz Tx Test Mode 11n20 2412MHz Tx
Ant.  Cable iwp  Ewmission int.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB) (MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 2412.00 27.93  3.66 109.92  35.2& 106.27 ------  ——mo—o Peak 1 2412.00 27.93  3.66 107.70  35.2% 104.05  —----=  —mmomo Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor. -Amp factor.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 39 File: F:12022 Report 3 A 17220508 1. WIFI2.4G.EM6 (73) Data: 40 File: F:12022 Report 3 A 17220508 1. WIFI2.4G.EM6 (73)
120Level (dBuVim) Date: 2022.05-31 4a0Level (dBuVim) Date: 2022-06-01
108.0 1 108.0 1
96.0 96.0
84.0 840
ART |5€ PEAK ART {5€ PEAK
72.0 720
60.0 60.0
48.0 48.0
36.0 360
24.0 240
12.0 120
1000 1600, 2200. 2800, 3400. 4000 1000 1600, 2200. 2800, 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data mo. : 39 Site no. 3m Chamber Data no. 40
Dis. / ine. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / int. 3m 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 23.87C/53.5% Engineer Allen Env. / Ins. 23.B7C/53.5% Engineer Allen
Test Mode 11nz0 2437MHz Tx Test Mode 11nz0 2437MHz Tx
int.  Cable mp  Emission int.  cable mp  Emission
No. Freq. Factor Loss  Reading  factor Level Limits Margin Remari No. Freq. Factor Loss  Reading  factor Level Limits Margin Remari
(MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB) (MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 2437.00 28.00 3.65  110.63  35.24 107.07  —---—-  —————o Peak 1 2437.00 28.00 3.65  109.11  35.24 105.55  ——--—-  ——oo—o Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.

The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 41 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)
12pLevel (dBuV/Im) Date: 2022-06-01
108.0|
96.0
84.0
FCC PART 15C PEAK
72.0
60.0
48.0 o
36.0
24.0
12.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. 41
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 3.8%C/53.5% Engineer allen
Test Mode 11n20 2462MHz Tx
Ant.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 2462.00 28.03 3.70 109.88  35.25 106.36 —----=  ———-—o Peak

Remarks: 1.
-Amp factor.

Emission Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official

limit are not reported.

Data: 43
o Level (dBuVim)

File: F:i2022 Report REREA 17220508 1-WIFI2.4G.EM6 (78)
1

Date: 2022-05-31

108.0|
96.0|
84.0|

ART 15C PEAK

72.0

60.0|

180 WMWWWWW

36.0
240
120
4000 6800, 9600. 12400, 15200, 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 43
Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. @ WERTICAL
Limit FCC PART 15C FEAR
Env. / Ins. 23.87C/53.5% Engineer : Winter
Test Mode 11 2412MHz Tx

Data: 42
Level (dBuVim)

File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)

1

Date: 2022-05-31

108.0|
96.0
84.0
FCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. 4z
Dis. / Ant. i 3m 2021 MCTD1Z09-3008 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 3.8%C/53.5% Engineer allen
Test Mode 11n20 2462MHz Tx
int.  Cable mp  Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz]  (dB/m) (dB)  (dBuv) (AB)  (@BuV/w) [dBuV/m)  (dB]
1 2462.00 28.03  3.70 111.15  35.25 107.63  —-----  —mmomo Peak

Remarks: 1.
-Amp factor.

Emission Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20¢B below the official

limit are not reported.

Data: 44 File: F:2022 Report GEHE A 1Z2205081.-WIFI2.4G.EM6 (78)
4apLevel (4BuVim) Date: 2022-05-31
108.0
96.0
840
ART {5€ PEAK
720
60.0 FCC PART 15C AV
1480
36.0
210
120
4000 6800. 9600 12400, 15200. 18000
Frequency (MHz)
Site no. 3m Cheamber Data no. 44
Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. WERTICAL
Limit FCC PART 15C PELEK
Env. / Ins. : 23.87C/53.5% Engineer : Winter
Test Mode 11p 2412MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dB)  {dBu¥) (B} (dBuV/m) (dBwV/mi  (dB)
1 4824.00 32.70 4.99  41.46 34.46 44.60  54.00 5.31  iverage
2 4824.00 32.70 4.99 43 .66 34.46 46.89 74.00 27.11 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-mp facter.
2. The emission levels that are 20dB below the official

limit are not reported.
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FCC ID: Y9E-IAD16005E

Data: 45 File: F:12022 Report REEF A 12220508 1- WIFIZAG.EMG (78) Data: 46 File: F:12022 Report REEF A 12220508 1- WIFIZAG.EMG (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0| 108.0|
96.0| 96.0|
84.0| 84.0|
FCC PART 15C PEAK FCC PART 15C PEAK
72.0| 72.0|
60.0 60.0 FCC PART 15C AV
Js.nWWWNWMWM Py -
36.0| 36.0|
24.0| 24.0|
12.0 12.0
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 45 Site no. : 3m Chamher Data no. : 46
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11b 241ZMHZ Tx Test Mode : 11b 241ZMHZ Tx
int.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 4824.00 32.70  4.99 34.89 32.46 38.12 54.00 15.88  Average
2 4824.00 32.70 4.99 42.40  32.46  47.63 74.00 26.37 Peak

Remarks: 1. Emission Level= kintenna Factor + Cable Loss + Reading
—Rmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 47 File: F:2022 Report GEHE A 122205081.-WIFI2.4G.EM6 (78) Data: 48 File: F:2022 Report GEHE A 1Z2205081.-WIFI2.4G.EM6 (78)
120Level (dBuVim) Date: 2022-05-31 4apLevel (4BuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
840 840
ART {5C PEAK ART {5€ PEAK
720 720
60.0 60.0 FCC PART 15C AV
43.0WWWW“WWW4MM 180
360 36.0
240 210
120 120
4000 6800. 9600 12400, 15200. 18000 4000 6800. 9600 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. i 3m Chamber Data no. HEE ¥ Site no. i 3m Cheamber Data no. 48
Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. : WERTICAL Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. WERTICAL
Limit : FCC PART 15C PELE Limit : FCC PART 15C PELE
Env. / Ins. : 23.8%C/53.5% Engineer : Allen Env. / Ins. : 23.87C/53.5% Engineer : Allen
Test Mode @ 1lb 2437MHz Tx Test Mode @ 1lb 2437MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dB)  {dBu¥) (B} (dBuV/m) (dBwV/mi  (dB)
1 4874.00 32.73 5.01  40.88 34.47 44.15  54.00 5.85  iverage
2 4874.00 32.73 5.01 46.494 34.47 49.71 74.00 24.29 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F22093 Page 25 of 80




®
74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: Y9E-IAD16005E

Data: 49 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78) Data: 50 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0| 108.0|
96.0 96.0
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
43-“MWWMMWWWWM 48.0
36.0 36.0
24.0 24.0
12.0 12.0
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 49 Site no. : 3m Chamher Data no. : 50
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11b 2437MHZ Tx Test Mode : 11b 2437MHZ Tx
int.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 4874.00 32.73  5.01 34.85 32.47 38.12 54.00 15.88  Average
2 4874.00 32.73  5.01 45.05  32.47 48.32 74.00 25.68  Peak

Remarks: 1. Emission Level= kintenna Factor + Cable Loss + Reading
—Rmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 51 File: F:2022 Report GEHE A 122205081.-WIFI2.4G.EM6 (78) Data: 52 File: F:2022 Report GEHE A 1Z2205081.-WIFI2.4G.EM6 (78)
120Level (dBuVim) Date: 2022-05-31 4apLevel (4BuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
840 840
ART {5C PEAK ART {5€ PEAK
720 720
60.0 60.0 FCC PART 15C AV
JB.DWWMWNM 180 2
360 36.0
240 210
120 120
4000 6800. 9600 12400, 15200. 18000 4000 6800. 9600 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. i 3m Chamber Data no. @ 51 Site no. i 3m Cheamber Data no. 52
Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. : HORIZOMNTAL Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. HORIZOMTAL
Limit : FCC PART 15C PELE Limit : FCC PART 15C PELE
Env. / Ins. : 23.8%C/53.5% Engineer : Allen Env. / Ins. : 23.87C/53.5% Engineer : Allen
Test Mode @ 1lb 2462MHz Tx Test Mode @ 1lb 2462MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dB)  {dBu¥) (B} (dBuV/m) (dBwV/mi  (dB)
1 4924.00 32.76 5.03  33.89 34.48 37.20  54.00  16.80 Average
2 4924.00 32.76 5.03 43 .80 34.48 47.11 74.00 26.89 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

Data: 53 File: F:2022 Report FEH# A 172205081 WIFIZ.AG.EMG (78) Data: 54 File: F:2022 Report FEH# A 172205081 WIFIZ.AG.EMG (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
84.0 84.0
FCC PART 15C PEAK HCC PART 15C PEAK
72.0 720
60.0 60.0 FCC PART 15C AV
48.0 48.0
36.0 36.0
24.0 240
12.0 12.0
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 53 Site no. : 3m Chamher Data no. : 54
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11b 2462MHz Tx Test Mode : 11b 2462MHz Tx
int.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m)  (dB) {dBuv) (dB)  {dBuv/m) (dBuv/m) (aB)
1 4924.00 32.76 5.03 39.09  34.48  42.40 54.00 11.60  Average
2 4924.00 32.76 5.03 44.99  34.48  48.30 74.00 25.70  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 55 File: F:12022 Report 3 A 17220508 1. WIFI2.4G.EM6 (73) Data: 56 File: F:12022 Report 3 A 17220508 1. WIFI2.4G.EM6 (73)
120Level (dBuVim) Date: 2022.05-31 4a0Level (dBuVim) Date: 202205-31
108.0 108.0
96.0 96.0
84.0 840
ART 15 PEAK ART 5C PEAK
72.0 720
60.0 60.0 FCC PART 15C AV
43.0M~WWMMMMM 4802
36.0 360
24.0 240
12.0 120
4000 6800, 9600. 12400. 15200. 18000 4000 6800, 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 55 Site no. : 3m Chamber Data no. 56
Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. @ WERTICAL Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. WERTICLL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23.B%C/53.5% Engineer : illen Env. / Ins. : 23.B7C/53.5% Enginesr : Allen
Test Mode : 1lg 2412MHz Tx Test Mode : 1lg 2412MHz Tx
int. Cable Awp  Emission
No. Freq. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuV/m)  (dB)
1 4524.00 32.70  4.99 32.91  34.46  36.1% 54.00 17.86  Average
2 4824.00 3z2.70 4.99 44.09 3%.46 47.32 74.00 26.68 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
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74 U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: Y9E-IAD16005E

Data: 57 File: F:12022 Report REEF A 12220508 1- WIFIZAG.EMG (78) Data: 58 File: F:12022 Report REEF A 12220508 1- WIFIZAG.EMG (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0| 108.0|
96.0| 96.0|
84.0| 84.0|
FCC PART 15C PEAK FCC PART 15C PEAK
72.0| 72.0|
60.0 60.0 FCC PART 15C AV
as.ﬂwmﬂmeMMMM a0l 2
36.0| 36.0|
24.0| 24.0|
12.0 12.0
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data mo. : 57 Site no. : 3m Chamber Data mo. : 58
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 2021 MCTD1209-3008 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Hode : 11y 2412MHz Tx Test Mode : 11y 2412MHz Tx
int.  Cable iwp  Ewmission
No. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 4824.00 32.70 4.99  32.30 34.46  35.53 54.00 18.47  Average
z 4824.00 32.70 4.99  43.69 34.46  46.92 74.00  27.08 FPeak

Remarks: 1. Emission Level= kintenna Factor + Cable Loss + Reading
—Rmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 59 File: F:2022 Report GEHE A 122205081.-WIFI2.4G.EM6 (78) Data: 60 File: F:2022 Report GEHE A 1Z2205081.-WIFI2.4G.EM6 (78)
120Level (dBuVim) Date: 2022-05-31 4apLevel (4BuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
840 840
ART {5C PEAK ART {5€ PEAK
72.0 72.0
60.0 PART 15C A 60.0 FCC PART 15C AV
F0) NP Y™ Y RNPPRSPS S5O SN VPR SR VY. oo 1m0 —2
360 36.0
240 210
12.0 120
4000 6800. 9600 12400, 15200. 18000 4000 6800. 9600 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. i 3m Chamber Data no. : 59 Site no. i 3m Cheamber Data no. 60
Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. : WERTICAL Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. WERTICAL
Limit i FCC PART 15C PEAK Limit i FCC PART 15C PEAK
Env. / Ins. 1 23.8%C/53.5% Engineer : lillen Env. / Ins. 1 23.87C/53.5% Enginesr : illen
Test Mode : 1llg 2437MHz Tx Test Mode : 1llg 2437MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz) (dB/m) (dE) (dBuv) (B} (dBuV/m) (dBuV/m) (dB]
1 4874.00 32.73 5.01 32.64 34.47 35.91 54.00 18.0%9 Average
2 4874.00 32.73 5.01 44.63 34.47 47.30 74.00 26.10 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

Data: 61 File: F:i2022 Report EEEA 122205081 WIFI2AG.EM6 (78) Data: 62 File: F:2022 Report EEEA122205081-WIFI2AG.EM6 (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
480 480 2
36.0 36.0
24.0 240
120 120
4000 6800, 9600. 12400. 15200, 18000 4000 6800, 9600. 12400. 15200, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data mo. : 61 Site no. : 3m Chamber Data mo. : 62
Dis. / Ant. : 3m 2021 MCTD1209-3008 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 MCTD1209-3008 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11y 2437MHz Tx Test Mode : 11y 2437MHz Tx
int.  Cable hup  Emission
No. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz] (dB/m) (dB) (dBuv) (dB) (ABUV/m) (dBuV/m) (dB)
1 4874.00 32.73  5.01  32.12  34.47 35.41  54.00 18.59  Average
z 4874.00 32.73  5.01  43.21 34.47 46.48  74.00  27.52 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 63 File: F:2022 Report EHEA 17220508 1.WIFI24G.EM6 (78) Data: 64 File: F:2022 Report HEA 17220508 1.WIFI24G.EM6 (78)
12pLeve! (dBuVm) Date: 20220531 4aplevel (dBuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
84.0 84.0
ART 15 PEAK ART 5C PEAK
720 720
60.0 60.0 FCC PART 15C AV
8.0 agof—2
36.0 36.0
240 240
120 120
4000 6800, 9600. 12400, 15200, 18000 4000 6800, 9600. 12400, 15200, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. B3 Site no. : 3m Chamber Data no. 64
Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. HORIZONTAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23.8%C/53.5% Engineer : Allen Env. / Ins. : 23.87C/53.5% Enginesr : Allen
Test Mode 1 1l 2462MHz Tx Test Mode 1 1l 2462MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dBY  {dBu¥) (dB)  {dBu¥/m] (dBuV/mj  (dB)
1 4924.00 32.76 5.03 32.02  34.48  35.33 54.00 18.67  Average
2 4924.00 32.76 5.03 43.80 34.48 47.11 74.00 26.89 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

Data: 65 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78) Data: 66 File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0| 108.0|
96.0| 96.0|
84.0| 84.0|
FCC PART 15C PEAK FCC PART 15C PEAK
72.0| 72.0|
60.0 60.0 FCC PART 15C AV
as.nww%wwwww 48.0 z
36.0| 36.0|
24.0| 24.0|
12.0 12.0
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : &5 Site no. : 3m Chamher Data no. : 66
Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11y 2462MHZ Tx Test Mode : 11y 2462MHZ Tx
int.  Cable iwp  Ewmission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuW) (dB)  (@BUW/m) (dBuV/m)  (dB)
1 4924.00 32.76 5.03 32.26  34.48  35.57 54.00 18.43  Average
2 4924.00 32.76 5.03 43,72 32.48  48.03 74.00 25.97 Peak

Remarks: 1. Emission Level= kintenna Factor + Cable Loss + Reading
—Rmp factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 67 File: F:2022 Report GEHE A 122205081.-WIFI2.4G.EM6 (78) Data: 68 File: F:2022 Report GEHE A 1Z2205081.-WIFI2.4G.EM6 (78)
120Level (dBuVim) Date: 2022-05-31 4apLevel (4BuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
840 840
ART {5C PEAK ART {5€ PEAK
720 720
60.0 60.0 FCC PART 15C AV
43.0Ww»«“wwwwwwmw ss0l—2
360 36.0
240 210
120 120
4000 6800. 9600 12400, 15200. 18000 4000 6800. 9600 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. i 3m Chamber Data no. BT Site no. i 3m Cheamber Data no. 68
Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. : WERTICAL Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. WERTICAL
Limit : FCC PART 15C PELE Limit : FCC PART 15C PELE
Env. / Ins. : 23.8%C/53.5% Engineer : Allen Env. / Ins. : 23.87C/53.5% Engineer : Allen
Test Mode @ 11n20 2412MHz Tx Test Mode  : 11n20 2412MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dB)  {dBu¥) (B} (dBuV/m) (dBwV/mi  (dB)
1 4824.00 32.70 4.95  33.19 34.46 36.42  54.00  17.58 Average
2 4824.00 32.70 4.99 44.67 34.46 47.30 74.00 26.10 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

Data: 69 File: F:i2022 Report EEEA 122205081 WIFI2AG.EM6 (78) Data: 70 File: F:2022 Report EEEA122205081-WIFI2AG.EM6 (78)
12pLevel (dBuV/Im) Date; 2022-05-31 12pLevel (dBuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 40| 2
36.0 36.0
24.0 240
120 120
4000 6800, 9600. 12400. 15200, 18000 4000 6800, 9600. 12400. 15200, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data mo. : 69 Site no. : 3m Chamber Data mo. : 70
Dis. / Ant. : 3m 2021 MCTD1209-3008 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2021 MCTD1209-3008 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PEAR
Env. / Ins. : 23.8%C/53.5% Engineer : illen Env. / Ins. : 23.8%C/53.5% Enginesr @ Allen
Test Mode : 11n20 241z2MHz Tx Test Mode : 11n20 241z2MHz Tx
int.  Cable hup  Emission
No. Freg. Factor Loss Reading factor Level  Limits  Margin Remark
(MHz) (dB/m)  (dB) {dBuv) (dB)  {dBuv/m) (dBuv/m) (aB)
1 4824.00 32.70 4.99  32.41 34.46 35.64  54.00 18.36  Average
z 4824.00 32.70 4.99  44.19  34.46  47.42 74.00  26.58 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 71 File: F:2022 Report EHEA 17220508 1.WIFI24G.EM6 (78) Data: 72 File: F:2022 Report HEA 17220508 1.WIFI24G.EM6 (78)
12pLeve! (dBuVm) Date: 20220531 4aplevel (dBuVim) Date: 2022-05-31
108.0 108.0
96.0 96.0
84.0 84.0
ART 15 PEAK ART 5C PEAK
720 720
60.0 60.0 FCC PART 15C AV
43.0WM~MMWWWM 18.0
36.0 36.0
240 240
120 120
4000 6800, 9600. 12400, 15200, 18000 4000 6800, 9600. 12400, 15200, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ 71 Site no. : 3m Chamber Data no. 2
Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. @ WERTICAL Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. WERTICLL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23.8%C/53.5% Engineer : Allen Env. / Ins. : 23.87C/53.5% Enginesr : Allen
Test Mode 1 11n20 2437MHz Tx Test Mode 1 11n20 2437MHz Tx
int. Cable Awp  Emission
No. Freg. Factor Loss Reading factor Level Liwits HMargin Remark
(MHz)  (dB/m) (dBY  {dBu¥) (dB)  {dBu¥/m] (dBuV/mj  (dB)
1 4874.00 32.73  5.01  33.17  34.47 36.44  54.00 17.56  Average
2 4874.00 32.73 5.01 45.12 34.47 45.39 74.00 25.61 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-lop factor.
Z. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Da

73 File:
Level (dBuVim)

212022 Report AEEEA1Z22205081-WIFIZ.4G.EMG (78)

Date: 2022-05-31

1

108.0|
96.0|

84.0|
FCC PART 15C PEAK

720
60.0
18.0 WWWWWNM
36.0
24.0

12.0

4000 6800, 9600. 12400 15200. 18000
Frequency (MHz)

Site no. 3m Chamber Data no. : 73

Dis. / Ant. i 3m 2021 MCTD1Z09-3008 Ant. pol. : HORTZONTAL
Limit : FCC PART 15C PEAR
Env. / Ins. 3.8%C/53.5%

Engineer illen

Test Mode 11n20 2437MHz Tx
Data: 75 File: F:2022 Report EHEA 17220508 1.WIFI24G.EM6 (78)
1apLeve! (dBuVim) Date: 20220531
108.0
96.0
84.0
ART 15 PEAK
720
60.0
43.0WWM%MWWMM
36.0
240
120
4000 6800, 9600. 12400, 15200, 18000
Frequency (MHz)
Site no. 3 Chamber Data no. : 75
Dis. / Ant. : 3m 2021 MCTD120S-3006 Ant. pol. @ WERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. 23.87C/53.5% Engineer : illen

Test Hode 11n20 2462MHz Tx

Data: 74

1zpLevel (dBuVim)

File: F::2022 Report AEEE A 12220508 1-WIFI2.4G.EMG (78)

Date: 2022-05-31

108.0
96.0
840
FCC PART 15C PEAK
720
60.0 FCC PART 15C AV
T ]
36.0
240
12.0)
4000 6800, 9600. 12400 15200. 18000
Frequency (MHz)
Site no. 9w Chember Data mo. : 74
Dis. / Ant. : 3m 2021 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. 3.8%C/53.5% Engineer allen
Test Mode 11n20 2437MHz Tx
int.  Cable Mp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m)  (dB) {dBuv) (dB)  {dBuv/m) (dBuv/m) (aB)
1 4574.00 32.73  5.01  32.09 34.47 35.36 54,00  18.64 Average
z 4874.00 32.73  5.01  44.16 34.47 47.43 74,00  26.57 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp factor.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 76 File: F::2022 Report GEEEA122205081-WIFIZ.4G.EMG. (78)
12pLevel (dBuVim) Date: 2022-05-31
108.0
96.0
84.0
ART {5C PEAK
720
60.0 FCC PART 15C AV
agof—2
36.0
240
12.0)
4000 6800, 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. 3m Cheamber Data no. 76
Dis. / Ant. : 3m 2021 MCTD120S9-3006 Ant. pol. WERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23.8%C/53.5% Engineer : Allen
Test Hode 11n20 2462MHz Tx
int. Cable Awp  Emission
No. Freq. Factor Loss Reading factor Level Liwits HMargin Remark
(MEz)  (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m)  (dB)
1 4924.00 32.76 5.03  32.59 34.48 35,50 54,00  18.10 Average
2 4924.00 32.76 5.03 43.78 34.48 47.09 74.00 26.91 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp factor.

Z. The emission levels that are Z0OdE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22093 Page 32 of 80




AUDIX )}

FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Da

w File:
Level (dBuVim)

212022 Report AEEEA1Z22205081-WIFIZ.4G.EMG (78)
Date: 2022-05-31

1

108.0|
96.0|

84.0|
FCC PART 15C PEAK

720
60.0
48.0 W‘WWWMWMM
360
240

12.0

4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

gite no.

Dis. / Ant.

Limit

Env. / Ins.

Test Mode

3m Chamber

3m 2021 NCTD1Z09-3006 Ant. pol.

Data no.

FCC PART 15C PEAK

3.8%C/53.5%
11n20 2462MHz Tx

Engineer

77
HORIZONTAL

allen

Data: 78 File: F:i2022 Report REBEA122205081-WIFIZ.4G.EMG (78)
4pLevel ([WBVim) Date: 2022-05-31
108.0
96.0
840
FCC PART 15C PEAK
720
60.0 FCC PART 15C AV
480 2
36.0
240
12.0)
4000 6800, 9600. 12400 15200. 18000
Frequency (MHz)
Site no. 9w Chember Data no. 76
Dis. / Ant. 3m 2021 HCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 3.8%C/53.5% Engineer allen
Test Mode 11n20 246ZMHz Tx
int.  Cable Mp  Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m)  (dB) =i (dB)  (dBUW/m) ([dBuV/m) (dEB)
1 4924.00 32.76 5.03  32.06 34.46 55.37 54,00  18.63  Average
z 4924.00 32.76 5.03  43.97 34.48 47.28  74.00  26.72 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Rmp factor.

2. The emission levels that are 20dB below the official

limit are not reported.
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FCC ID: Y9E-IAD16005E

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipments

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1, | PXASignal Agilent N9030A  |MY51380221 | Apr.07,22 | 1 Year
Analyzer

2. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.06,22 1 Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest
level of the desired power. If the transmitter complies with the conducted power limits based on
the use of RMS averaging over a time interval, the attenuation required under this paragraph shall

be 30dB instead of 20dB.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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AUDIX Technology (Shenzhen) Co., Ltd.

Test Mode: IEEE 802.11b
Test CH1: 2412MHz
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FCC ID: Y9E-IAD16005E

Test CH6: 2437MHz

| Keysight Spectum Analyzes - Swept 54

[ Keysight Spe ‘Analyzer - Swapt SA

04
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FCC ID: Y9E-IAD16005E

Test CH11: 2462MHz
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Test Mode: IEEE 802.11g
Test CH1: 2412MHz
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Test CH6: 2437MHz

nmigusp.mum Analyzes - Swept SA

Avg Type: Log-Pwr
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| Keysight Spectrum Analyzes - Swept SA

Avg Type: Log-Pwr

Marker 1 754. 590000000 MHz
AvglHold:>100/100

PNO: Fa
\FGainLow

Trig: Free Run

" #aten: 20 dB

Mkr1 754.59 MHz|

Ref Offset 11 dB -59.106 dBm|

Ref 20.00 dBm

'Start 0.0300 GHz Stop 1.0000 GHz|

Sweep 3.200 ms (1001 pts),

#VBW 300 kHz

Next Pk Right

Mkr—RefLvl

10of2

| Keysight Spectnum Analyzes - Sapt 54
04:22:17 B un 01, 2022
Avg Type: Log-Pwr

Marker 1 3. 646000000000 GHz
AwglHold:>100100

PNO; Fas
EGainlow

o Trig: Free Run
#Atten: 20 dB

Ref Offset 11 dB.
Ref 20.00 dBm

| 1

it S AR et et s

'Start 1.000 GHz Stop 10.000 GHz
Sweep 29.27 ms (1001 pts);

[EE FUNCTION VALUE

“nn 3.646 GHz -55.777 dBm |
2

#VBW 300 kHz

Mkr—RefLvl

More
10of2

—

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22093 Page 39 of 80




AUDIX

FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Test CH11: 2462MHz

| Keysight Spectum Analyzes - Swept 54

Avg Type: Log-Pwr
Avg|Hold: 100/100

Marker 1 2. 462660000000 GHz
PNO: Wide —+— 11g: Free Run

IFGain:Low #Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

‘Center 2.46200 GHz Span 30.00 MHz,

#VBW 300 kHz Sweep 1.000 ms (1001 pts)

[ Keysight Spectrum Analyzer - Swapt 54

Marker 1 25.232000000000 GHz
NFE P

Avg Type: Log-Pwr

-_'il

Mkr—RefLvl

st > Trig: Free Run Avg|Hold: 100100
Low #Atten: 20 dB
NextPeak
Ref Offset 11 dB
Ref 20.00 dBm |
Next Pk Right
E——|
Next Pk Left|
|
Marker Delta,
s
‘Start 10.000 GHz Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts); Mkr—CF
= TR TUNCTON VAL
1 mnn_mzmu
H | |
3 Mkr—RefLvi

| Keysight Spectrum Analyzes - Swept SA

Avg Type: Log-Pwr
Avg|Hold: 100/100

Marker 1 852. 560000000 MHz
PNO: Fast —»— 1rig: Free Run

IFGain:Low #Atten: 20 dB

[ Keysight Spectrum Analyzer - Swept SA

Marker 2 2.500000000000 GHz
NFE N

Avg Type: Log-Pwr

| J

Ref Offset 11 dB
Ref 20.00 dBm

Stop 1.0000 GHz|
sweep 3.200 ms llOﬂl pts)

[EE UNCTION VADTH

o N[ 1] _mm: -59.030 dBm
I N

e Trig: Free Run Avg|Hold: 100100
s SelectMarker |
o Mkr2 2.500 00 GHz 2]
Ref Offset 11 dB Y
Ref 20.00 dBm -59.653 d B || IEG—_—
Normal I
|
Delta;
| | |
Fixed?>
e
Start 2.45000 GHz Stop 2.51000 GHz
#Res BW 100 kHz #VBW 300 kHz ‘Sweep 1.000 ms (1001 pts) off
1 l}lllll_zm I—
2 | N [1[f] —  250000GHz| dB
Mkr—RefLvl Properties»
—
More More
10f2 10 10f2

| Keysight Spectnum Analyzes - Smept Sh
un 05, 2022

Avg Type: Log-Pwr

Avg|Hold: 100/100

Marker 1 3. 601000000000 GHz
PNO: Fast —— 11ig: Free Run

IFGain:Low #Atten: 20 dB

Mkr1 3.601 GHz|

Ref Offset 11 dB -54.835 dBm|

Ref 20.00 dBm

1
i L—,-.,.,.«.-\w.u.».w-«. SR PR NPT EETY NI RE Y SV S B

'Start 1.000 GHz Stop 10.000 GHz|

#VBW 300 kHz

Sweep 29.27 ms (1001 pts);

Next Pk Right

Mkr—RefLvl

More
10of2

—

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22093 Page 40 of 80




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: Y9E-IAD16005E

Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

== Kiysight Spectrum Anahyze - Swept 34 o Ql T Kayaight Spacrum Arnayow - Swapt 4.

un 06, 2022
Marker 1 25. 200000000000 GHz Avg Type: Log-Pwr
PN Tast ~»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 20 dB

Marker 1 2. 414490000000 GHz Avg Type: Log-Pwr

PNO: Wide > Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 20 dB

- r NextPeak
Ref Offset 11 dB Mkr1 2.414 49 GHZ Ref Offset11 dB
Ref 20.00 dBm 0.166 dBm) 1 ! Ref 20.00 dBm

Next Pk Right

‘Center 2.41200 GHz Span 30.00 MHz,
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

[EE UNCTION VADTH LUE

1 IIIIIII zuus GHz u1ee dBm

Start 10.000 GHz Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts);

] ALUE

1 IIIIIII_I-IEEE!!I -47.189 dBm

hvsc s
7 Kiysight Sprctrum Anatyoe - Swapt SA - Ql 79 Keyright Specirum Analyoer - Swept SA
un 08,2022
Marker 1 880.690000000 Mz Avg Type: Log-Pur m Marker 2 2.400000000000 GHz Fivg Type: Log-Pur
PNO: Fast -»- Trig: Free Run Avg|Hold: 100100 NFE PNO: Fast —»— 1rg: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 20 dB oW #Atten: 20 dB
: NextPeak
Ref Offset 11 dB Mkr1 880.69 MHz Ref Offset11 dB
Ref 20.00 dBm -59.460 dBm) 1 Ref 20.00 dBm
Next Pk Right
|
Next PK Left|
| |
T T ST SIS, | Marker Delta AR AT
|——
'Start 0.0300 GHz Stop 1.0000 GHz| Start 2.31000 GHz Stop 2.42500 GHz
+ #VBW 300 kHz sweep 3,200 ms uonl pts) Mkr—.CF| #Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
GE TN DT ; e = T FURCTORVALIE - |
- T B W N 1 IIIIIII e |
] ) S R YN [ 240000GH:|
Mkr—Ref Ll z Properties»
E——|
More More
1 10f2 1 10f2
1 1
-| s — _|

| Keysight Spectum Analyzes - Swept 54

Marker 1 3. 601000000000 GHz Avg Type: Log-Pwr
DNC: Fast ~ao Trig: Free Run AvglHold: 1001100

IFGain:Low #Atten: 20 dB
- r NextPeak|
Ref Offset 11 dB Mkr1 3.601 GHz|
Ref 20.00 dBm -54.650 dBm|

Next Pk Right

| n

o Mg, U PRESE PR L P N O Marker Deita ——

'Start 1.000 GHz Stop 10.000 GHz|
# #VBW 300 kHz sweep 29.27 ms llOﬂl pts) Mkr—CF

[EE UNCTION VADTH

o N[ 1] —IEEIE -54.650 dBm
- ¢

- 1
—————— =

- -
e e S E—— _—

use STATUS I
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FCC ID: Y9E-IAD16005E

Test CH6: 2437MHz

nmigusp.mum Analyzes - Swept SA

P
Marker 1 2. 439490000000 GHz Avg Type: Log-Pwr _ I

Avg Type: Loﬁ -Pwr

PNO. Wide ~»— 17ig: Free Run Avg|Hold: 1001100 st —»— 1rig: Free Run AvglHold: 100100
IFGain:Low #Atten: 20 dB = #Atten: 20 dB
Ref Offset 11 dB 8 Ref Offset 11 dB Mkr1
Ref 20,00 dBm 0.505 dBm| Ref 20,00 dBm -
Next Pk Right
J—
Next Pk Left
I—
Marker Delta PP S PN e ol St
|——
‘Center 2.43700 GHz Span 30.00 MHz, Start 10.000 GHz Stop 26.000 GHz

#VBW 300 kHz SWEEp 1,000 ms (1001 pts) Mkr—CF #Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts)

Wi 0 FUNCTION VALUE

R
e e .
r ———————— ™

10of2

1
| N S S E— 1 (| ! | 1
use STATUS I nse sTATUS I

| Keysight Spectrum Analyzes - Swept SA

Marker 1 991. 270000000 MHz Avg Type: Log-Pwr
BNC: Fast ~>o Trig: Free Run AvglHold: 1001100

IFGain:Low #Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

Frantd gy et i b e bl i oty sl v Tk gl o

'Start 0.0300 GHz Stop 1.0000 GHz|
#VBW 300 kHz Sweep 3.200 ms (1001 pts),

9911? MHz -60.304 dBm |

Mkr—RefLvl

More|

N
I
— "’”

usc STATUS I

| Keysight Spectum Analyzes - Swept 54

Marker 1 3. 700000000000 GHz Avg Type: Log-Pwr
DNC: Fast ~ao Trig: Free Run AvglHold: 1001100

IFGain:Low #Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

| l

i
P o b e s o e g
L NPT - A — —

'Start 1.000 GHz Stop 10.000 GHz|
# #VBW 300 kHz Sweep 29.27 ms (1001 pts);

[EE Y FUNCTION WIDTH FUNC

e

Mkr—RefLvl

More
10of2

q —
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FCC ID: Y9E-IAD16005E

Test CH11: 2462MHz

| Keysight Spectum Analyzes - Swept 54

[ Keysight Spectrum Analyzer - Swapt 54

-28.90 dBm Avg Type: Log-Pur Marker 1 25.120000000000 GHz ) AV Type: Log-Pur
PNO: Wide —»- Trig: Free Run Avg|Hold: 1001100 NFE PHO: Fast -~ Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 20 dB Low #Atten: 20 dB
NextPeak|
Ref Offset 11 dB g Ref Offset 11 dB Mkr1 25.120 GHz
Ref 20.00 dBm 1.105 dBm) Ref 20.00 dBm ~47.392 d Bm | INEEG—
Titles| Next Pk Right
| E——|
lon - Next Pk Left|
| | |
Display Line .
50dBm et Marker Delta|
on Off|
| R | s
‘Center 2.46200 GHz Span 30.00 MHz, Start 10.000 GHz Stop 26.000 GHz
#VBW 300 kHz sweep 1,000 ms uonl S | DisplayLines» #Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—CF
I RCTON DT PN - — e 0 = oI FUNCIORVALUE
1 IIIIIII_!EIEEI[I 1 1 IIIIIII
System 2 I
Display» 2 Mkr—Ref Ll
Settings

77 Keysght Spectzum Ansiyom - Swapt SA 1 Kayeight Spacium Arabyae - Swapt SA. . Ql

Marker 1 893. 300000000 MHz Avg Type: Log-Pwr Marker 1 2.483500000000 GHz Avg Type: Log-Pwr

PN Fast —»- Trig: Free Run Avg|Hold: 1001100 NEE N o> Trig: FreeRun Avg|Hold: 1001100
IFGain:Low. #Atten: 20 dB F #Atten: 20 dB - Select Marker
r y >
Ref Offset 11 dB K Ref Offset 11 dB. 1

Ref 20.00 dBm Ref 20.00 dBm | —
Normal I

| s |

Delta
|[ERssA R |

1

it B o gl Dt Pt M R A gt b i A S i Fixed>

[ |
'Start 0.0300 GHz Stop 1.0000 GHz| Start 2.45000 GHz Stop 2.51000 GHz

#VBW 300 kHz SWEEp 3.200 ms llOﬂl pts) #Res BW 100 kHz # Sweep 1.000 ms (1001 pts); Off

DNCTION WIDTH_ FUNC B Y v [SR——]
N [1] _mmm: ——

— ]

[ A et

| — —

Tof2
= STATUS I

- -
e e S E—— _—

22 Keysight Spectnum Analyzes - Swept SA = _g;.l
un 06, 2022

Marker 1 3. 655000000000 GHz Avg Type: Log-Pwr
DNC: Fast ~ao Trig: Free Run AvglHold: 1001100

IFGain:Low #Atten: 20 dB

Ref Offset 11 dB
Ref 20.00 dBm

B T B e v ™Y PP ——

Stop 10.000 GHz|
#VBW 300 kHz SWEEp 29.27 ms llOﬂl pts)

UNCTION VADTH FUNC

o N[ 1] —n}xm i
Mkr—RefLvi

More
10of2

—
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FCC ID: Y9E-IAD16005E

6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. PXA Signal Analyzer Agilent N9030A MY51380221 | Apr.07,22| 1 Year
2. Amplifier Agilent 8449B 3008A02495 | Apr.06,22| 1 Year
3. Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.26,21 | 1 Year
4 RF Cable HUBEE;SUHN SUCOFLEX-106 505238/6 Apr.06,22| 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Procedure

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)
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FCC ID: Y9E-IAD1600

SE

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 1 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-06-01
108.0
2
96.0
84.0
72.0
60.0
P!
48.0
36.0 . !
_'um'—'w_._,_,.f"-"’_"h-._\_._,.._._.-..
24.0
12.0
G2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. HE
Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. HORIZCHNTAL
Limit FCC PART 15C 4w
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11k Z241:MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)
2390.00 27.89 3.65 37.80 35.24 34.10 54.00 19,90 byerage
2  2411.32 27.93 3,66 104.27 35.24 100.62 @ ——————  —————— byerage

Remark=: 1.

Etnizsion Lewvel=
—hmp factor.

Antenna Factor + Cable Loss + Reading

The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 2 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-06-01
108.0 2
96.0
84.0
720
60.0
1
48.0 WMW«WWWWMWWWM
36.0
24.0
12.0
G2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
3ite no. Jn Chatber Data no. HE1
Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 1ib 2412MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
2390.00 27.89 3.65 51.82 35.24 45,12 74.00 Z5.88 Peak
2 2413.39 27.93 3.66 107.687 35.24 104.02 0 —-—-——— @ —————— Peak
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 3 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal {dBu\/m) Date: 2022-05-31
108.0 2
96.0
84.0
720
60.0
4&0A“MM““#MM*MM“HuwmhﬂmdM&MJWUwﬁhmgﬁmuwumdﬂ»wﬂhumuh
36.0
24.0
12.0
G2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
3ite no. Jn Chatber Data no. HI]
Dis. / Ant. 3m Z20Z1 MCTD1zO09-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 1ib 2412MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
1 2390.00 2Z7.89 3.65 53.1¢6 35.24 49, 46 74.00 Z4.54 Peak
2 2413.27 27.93 3.66 108. 66 35.24 105.01 @ ——-—-—-—  —————-— Peak
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 4 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-05-31
108.0
96.0
84.0
72.0
60.0 /N%
48.0
1
36.0 o
_._._H._-_'_“._'_,..-'—'V"“-\-..__
24.0
12.0
G2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. HEE !
Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC PART 15C 4w
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11k Z241:MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)
2390.00 27.89 3.65 39.31 35.24 35.61 54.00 15.39 byerage
2 2412.81 27.93 3,66 104.91 35.24 101.26 @ ———-—— @ —————— byerage

Remark=: 1.

Etnizsion Lewvel=
—hmp factor.
The emisszion lewels that are Z04E helow the ocfficial
limit are nhot reported.

Antenna Factor + Cable Loss + Reading
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 5 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-05-31
108.0 !
96.0
84.0
RCC PART 15C PEAK
720
60.0
2
48.0 MMWW
36.0
24.0
12.0
G2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. Jn Chatber Data no. HE=
Dis. / Ant. 3m Z20Z1 MCTD1zO09-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3.8%C/53.8% Engineer Winter
Test Mode 11ibh 2462MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
1 2463.20 285.03 3.70 109. 686 35.25 106.14  ——-———  —————— Peak
2 2483.50 28.07 3.71 54.10 35.25 50,63 74.00 23.37 Peak
3 Z500.00 28,10 3.72 E1.1¢6 35.25 47,73 74.00 Z26.27 Peak
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are not reported.
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FCC ID: Y9E-IAD1600

SE

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 6

120

108.0

96.0

84.0

720

60.0

43.0

36.0

24.0
12.0

0

Level (dBuV/m)

File: F:2022 Report /HFA 12220508 1-WIFIZ.4G.EMG (78)

Date: 2022-05-31

FCC PART 15C AV

2450

3ite no.
Dis. / Ant.
Limit

Env. / In=.
Test Mode

No. Fredq.
[MHz)

2462, 2474, 2486.
Frequency (MHz)

Jn Chatber Data no.
3m Z20Z1 MCTD1zO09-3006 Ant. pol.
FCC PART 15C AV

Z3.8%C/53.8% Engineer
11k Z46ZMH=z Tx

Ant. Cahle Arp Emission

2498. 2510

g

: VERTICAL

Winter

Factor Loss Feading factor Lewel Limits Margin ERemark
[dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)

2462.72 28.03 3.70 106.10 35.25 1o02.58 0 -—-———-
2 E483.50 2§.07 3.71 44.13 35.E25 40. 66 54.00
3 E500.00 28.10 3.2 39.05 35.E25 35.62 54.00

—————— Ayverage
13.34 Ayverage
18.38 Ayverage

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial
limit are not reported.
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FCC ID: Y9E-IAD16005E

Data: 7 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-06-01
108.0 1
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
2
48.0 ““W*W**MH“WW%“"**“E“#“*““”““*
36.0
24.0
12.0
G2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
3ite no. i S3m Chamber Data no. HE
Dis. / Ant. o3m 2021 MCTD1209-3006 int. pol. : HORIZCOMTAL
Limit : FCC PART 15C FPELE
Env. / In=s. : 23.8%C/53.5% Engineer : Allen
Test Mode : 1ibh Z462MHz Tx
Ant. Cahle Arp Emission
No. Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)
2463.26 25.03 3.70 1058.4%9 35.25 104.97 —————  —————— Peak
2 2483.50 25.07 3.71 52.83 35.25 49,36 74.00 24.64 Peak
3 E500.00 25.10 3.7E 50.49 35.25 47.06 74.00 26.94 Peak

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial
limit are not reported.
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FCC ID: Y9E-IAD1600

SE

AUDIX Technology (Shenzhen) Co., Ltd.

Data: §

120

108.0

96.0

84.0

720

60.0

43.0

36.0

24.0
12.0

Level (dBuV/m)

File: F:2022 Report /HFA 12220508 1-WIFIZ.4G.EMG (78)

Date: 2022-06-01

FCC PART 15C AV

0

2450

3ite no.
Dis. / Ant.
Limit

Env. / In=.
Test Mode

No. Fredq.
[MHz)

2462, 2474, 2486.
Frequency (MHz)

Jn Chatber Data no.
3m Z20Z1 MCTD1zO09-3006 Ant. pol.
FCC PART 15C AV

Z3.8%C/53.8% Engineer
11k Z46ZMH=z Tx

Ant. Cahle Arp Emission

2498. 2510

g
HORIZCHNTAL

hllen

Factor Loss Feading factor Lewel Limits Margin ERemark
[dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)

2461.28 25.03 3.70 104.586 35.25 101.04  —--———-—
2 E483.50 2§.07 3.71 42.34 35.E25 ig.av 54.00
3 E500.00 28.10 3.2 37.33 35.E25 33.20 54.00

—————— Ayverage
15.13 Ayverage
20.10 Ayverage

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial
limit are not reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
1201-Eve! (dBuVim) Date: 2022-06-01
108.0 2
96.0
84.0
72.0
60.0
4&0ﬁAMpﬂmmmhMwwmwHWHWwﬁJMwwMAM*“HWHW%AVW*J"ﬂ*ﬂﬂﬁL&V
36.0
24.0
12.0
G2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. HES=]
Dis. / Ant. 3m 2021 MCTD1209-3006 int. pol. HORIZCHNTAL
Limit FCC PART 15C FPELE
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11g 2412MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)
2390.00 27.89 3.65 58.52 35.24 54.82 74.00 19,15 Peak
2  2413.27 27.93 3,66 107.88 35.24 104.23 2 ——————  —————— Peak

Remark=: 1.

Etnizsion Lewvel=
—hmp factor.

Antenna Factor + Cable Loss + Reading

Z. The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 10 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal {dBu\/m) Date: 2022-06-01
108.0
96.0 4
84.0
720
60.0
48.0
1
36.0
24.0
12.0
G2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
3ite no. Jn Chatber Data no. 10
Dis. / Ant. 3m Z20Z1 MCTD1zO09-3006 Ant. pol. HORIZCNTAL
Limit FCC PART 15C AV
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11g 2412MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
2390.00 27.89 3.65 42 .50 35.24 358.80 54,00 15.20 byverage
2 2411.32 27.93 3.66 97.90 35.24 94,25 @ —-———=  ————— byverage
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 11 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-05-31
108.0
96.0 z
84.0
720
60.0
48.0 1
36.0
Iy PSP o
24.0
12.0
G2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
3ite no. Jn Chatber Data no. : 11
Dis. / Ant. 3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11g 2412MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
1 2390.00 2Z7.89 3.65 44,44 35.24 40,74 54,00 13.26 byverage
2 2411.32 27.93 3.66 99.49 35.24 95.84 @ ———-—-  ————— byverage
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 12 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal {dBu\/m) Date: 2022-05-31
108.0 :
96.0
84.0
720
1
60.0
48.0
36.0
24.0
12.0
G2310 2333. 2356. 2379, 2402. 2425
Frequency (MHz)
3ite no. Jn Chatber Data no. H.
Dis. / Ant. 3m Z20Z1 MCTD1zO09-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11g 2412MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
1 2390.00 2Z7.89 3.65 67.93 35.24 64,23 74.00 9,77 Peak
2 24910.74 27.93 3.66 109.38 35.24 105.73  ——-————  —————— Peak
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are nhot reported.
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FCC ID: Y9E-IAD16005E

Data: 13 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal (dBu\/ i) Date: 2022-05-31
108.0 !
96.0
84.0
RCC PART 15C PEAK
72.0
600 “MWMM%a%MHUw“W#nHMW
48.0 ?MW
36.0
24.0
12.0
G2450 2462. 2474. 2486. 2498. 2510
Frequency (MHz)
3ite no. i S3m Chamber Data no. 113
Dis. / Ant. o3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / In=s. : 23.8%C/53.5% Engineer : Allen
Test Mode : 1lilg Z2462MH= T=
Ant. Cahle Arp Emission
No. Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dE/m) [dB) [dBuV) [dE) {dBuV/m) (dBuV/m) [dE)
2463.26 25.03 3.70 110.5%9 35.25 1wo07.07 0 ——————  —————— Peak
2 2483.50 25.07 3.71 66.05 35.25 62 .55 74.00 11.42 Peak
3 E500.00 25.10 3.7E 50.82 35.25 47.39 74.00 26.61 Peak

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial
limit are not reported.
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FCC ID: Y9E-IAD16005E

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 14 File: F:2022 Report :EEFA 12220508 1-WIFI2.4G.EMG (78)
12']Lewal {dBuV/m) Date; 2022-05-31
108.0
1
96.0
84.0
720
60.0 FCC PART 15C AV
48.0 2
36.0 3 -t
24.0
12.0
G2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. Jn Chatber Data no. t 14
Dis. / Ant. 3m Z20Z1 MCTD1zO09-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / In=. Z3.8%C/53.8% Engineer hllen
Test Mode 11g 2462MH= Tx
Ant. Cahle Arp Emission
No Fredq. Factor Loss Feading factor Lewel Limits Margin ERemark
[MHz) [dB/m) [dB) [dBuV) (dE) {dBuV/m) (dBuV/m) (dE)
2461.22 28.03 3.70 100.81 35.25 97,29 —————= ————— byverage
2 2483.50 28.07 3.71 47,39 35.25 43 .92 54,00 10.08 byverage
3 Z500.00 28,10 3.72 39.14 35.25 35.71 54,00 15.29 bverage
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
Z. The emisszion lewels that are Z04E helow the ocfficial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F22093 Page 58 of 80




